saroniis. FCC RF Test Report

.- FR351903C

Report No
11AX20SISO_Antl_2437 52Tone RU37
Ref Level 25,80 d8m Offset 5.B0 dB @ RBW 3 kHz
|= Att 30de  SWT 445 ms @ VBW 10 kHz  Mode Sweep
@ 1Pk View
mM1[1] 8.92 dBm

20 dém 2.4308860 GHz|
10 dBm
0dBm

-10 dBm

20 dbm { lHM Alh

-40 dBm:

-50 dBrm "ﬂ"'”

e P

CF 2.437 GHz 1001 pts

Span 40.0 MHz
—U AU
[ BECRERE ]

23 04:56:26

11AX20SISO_Antl_2437_106Tone_RU53

Ref Level 25.80 dém  Offset 5.80 dB & RBW 3 kHz
o Att 30dB  SWT 445 ms @ VBW 10 kHz
@ 1Pk View

Mode Sweep

M1[1]

9.09 dBm)|
20 dBm:

2.4352820 GHz|

10 dem

0 dBm

M1
o Wwww
-20 dBm

-30 dBm J

J | U} |
H

e T

:7EI dBi ) WM%

CF 2.437 GHz

1001 pts Span 40.0 MHz
—U AU
[ BECRERE ]

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: XMR2023FCS960K

Page Number : A2-50 of A52



sarans. FCC RF Test Report

Report No. : FR351903C

11AX20SISO_Antl_2462_26Tone_RUS

Ref Level 25,80 d8m Offset 5.B0 dB @ RBW 3 kHz

(=)

= ALt 30de  SWT 445 ms @ VBW 10 kHz  Mode Sweep
@ 1Pk View

M1[1]
20 dém

10 dem

10.64 dBm
2.4703920 GHz|

0 dBm

A1
-10 dBm

-20 dBm:

-30 dBm

-40 dBm:

-50 dBm- i

i
Pl

-70 dBm:

ik

o

CF 2.462 GHz 1001 pts

)

Date: 15.AUG.2023 04:34:57

Span 40.0 MHz
—U AU
[ BECRERE ]

11AX20SISO_Antl_2462_52Tone_RU40

(=)

Ref Level 25.80 dém  Offset 5.80 dB & RBW 3 kHz
j Att 30dB  SWT 445 ms @ VBW 10 kHz Mode Sweep

@ 1Pk View

M1[1]
20 dém

10 dem

10.33 dBm
2.4674750 GHz|

0 dBm

M1
-10 dBm:

Mot ]

-20 dBm-

30 dBrm |\|l“ Al

(U LA

-50 dBm-

ot

=70 dBm:

iy

CF 2.462 GHz 1001 pts

Span 40.0 MHz
1

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS960K

Page Number

: A2-51 of A52



saroniis. FCC RF Test Report

Report No. : FR351903C

11AX20SISO_Antl_2462_106Tone_RU54

|= Att

Spectnun
Ref Level 25.80 d8m  Offset 5.80 d8 & RBW 3 kHz

(=)

30 dB & SWT 445 ms & VBW 10 kHz  Mode Sweep

@ 1Pk View

20 dBm:

M1[1]

10 dem

13.20 dBm
2.4648770 GHz|

0 dBm

-10 dBm

-20 dBm:

-30 dBm

-40 dBm:

-50 dBm-

-60 dBm

A,
Mm

1001 pts

"
Span 40.0 MHz
—U UML)

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: XMR2023FCS960K

Page Number

: A2-52 of A52
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Appendix B. AC Conducted Emission Test Results

_ Temperature : 25.3~26.2°C
Test Engineer : [Amos Zhang - —
Relative Humidity : (38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
8{]Le\.rel{ndl?,u‘u’}
70.0
15C RSS247-QP

60.0

15C R5S247-AVG

10.0
0.15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RSS247-QP LISN-060105-L 2023 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBuV dE  dBuV  dBuV dB dB
1 0.202 45,55 -17.99 63.54 35,10 0.03 10.42 QP
2 0.202 36.57 -16.97 53.54 26.12 0.03 10.42 Average
3 0.255 44.31 -17.29 61.60 33.89 0.04 10.38 QP
4 0.265 35.21 -16.39 51.60 24.79 0.04 10.38 Average
) 0.307 41.28 -1BE.78 60.06 30.89 0.04 10.35 QP
] 0.307 32.68 -17.38 50.06 22.2 0.04 10.35 Average
7 0.402 41.80 -16.01 57.81 31.50 0.00 10.30 QP
B * 0.402 33.80 -14.01 47.8B1 23.50 0.00 10.30 Average
] 0.456 37.13 -19.63 56.76 26.90 -0.02 10.25 QP
10 0.486 28.03 -18.73 46.76 17.80 -0.02 10.25 Average
11 0.524 35.37 -20.63 56.00 25.21 -0.04 10.20 QP
12 0.524 26.77 -19.23 46.00 16.61 -0.04 10.20 Average
Sporton International Inc. (Kunshan) Page Number : B1 of B2

TEL : +86-512-57900158
FCC ID: XMR2023FCS960K



saranas. FCC RF Test Report Report No. : FR351903C

_ Temperature : 25.3~26.2°C
Test Engineer : [Amos Zhang - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral

Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
60.0 15C RSS247-QP

15C RSS247-AVG

Site

[i=R e ol e ) TSR S

A5

Condition

2 5 1 2 5 10 20 30
Frequency (MHz)
: CO01-KS
: 15C RSS247-QP LISN-060105-N 2023 NEUTRAL

Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark

MHz  dBuV dE  dBuV  dBuV dB db

150 47.97 -18.03 66.00 37.50
150 39.97 -16.03 56.00 29.50
198 46.10 -17.681 63.71 35.63
198 37.37 -16.34 B53.71 26.90
251 45.98 -15.75 61.73 35.60 .00 10.38 QF

251 35.18 -16.85 B1.73 24.80 .00 10.38 Average

0.04 10.43 QF
0
0
0
0
0
.50 -16.56 60.06 33.19 -0.04 10.35 QF
-0
-0
-0
-0
-0

.04 10,43 Average
.06 10.42 QF
.08 10.42 Average

307 33.80 -16.26 50.06 23.49 .04 10.35 Average
402 42,04 -15.77 B7.8B1 31.80 .06 10.30 QF
402 35.34 -12.47 47.81 25.10 .06 10.30 Average
.06 10.25 QF
.06 10,25 Average

SoooooDPERSs
[
=
-]
s
o

452 2860 -18. 16 46.85 1850

Note:

1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBpV)

Sporton International Inc. (Kunshan) Page Number : B2 of B2

TEL : +86-512-57900158
FCC ID: XMR2023FCS960K



saranas.  FCC RF Test Report Report No. :FR351903C

Appendix C. Radiated Spurious Emission

Relative Humidity : 22~23°C
Test Engineer : Chris Chen
Temperature : 41~42%

Radiated Spurious Emission Test Modes

Band Data

Mode (MH2) Antenna Modulation Channel Frequency Rate RU Remark
Mode 10 2400-2483.5 SISO 802.11b 01 2412 1Mbps - -
Mode 11 2400-2483.5 SISO 802.11b 06 2437 1Mbps - -
Mode 12 2400-2483.5 SISO 802.11b 11 2462 1Mbps - -
Mode 13 2400-2483.5 SISO 802.11g 01 2412 6Mbps - -
Mode 14 2400-2483.5 SISO 802.11g 06 2437 6Mbps - -
Mode 15 2400-2483.5 SISO 802.11g 11 2462 6Mbps - -
Mode 16  2400-2483.5 Se) o 01 2412 MCSO0 . .
Mode 17  2400-2483.5 Se) o 06 2437 MCSO0 . .
Mode 18 2400-2483.5 SISO 80H2|'51210ax 11 2462 MCSO0 - -
Mode 19 2400-2483.5 SISO 80|_.|2I.51210ax 01 2412 MCSO0 RU26/0 -
Mode 20 2400-2483.5 SISO 80'_.|2I.51210ax 01 2412 MCSO  RU52/37 -
Sporton International Inc. (Kunshan) Page Number : Clof C55
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saranas.  FCC RF Test Report Report No. :FR351903C

Mode gﬁagg) Antenna Modulation Channel  Frequency g::: RU Remark
Mode 21 = 2400-2483.5 SISO 802.11ax HE20 01 2412 MCSO RU106/53 -
Mode 22 = 2400-2483.5 SISO 802.11ax HE20 11 2462 MCSO0 RU26/8 -
Mode 23 = 2400-2483.5 SISO 802.11ax HE20 11 2462 MCSO RU52/40 -
Mode 24 = 2400-2483.5 SISO 802.11ax HE20 11 2462 MCSO0 RU106/54 -
Mode 25 = 2400-2483.5 SISO 802.11ax HE40 03 2422 MCSO0 - -
Mode 26 =~ 2400-2483.5 SISO 802.11ax HE40 06 2437 MCSO - -
Mode 27 = 2400-2483.5 SISO 802.11ax HE40 09 2452 MCSO - -
Sporton International Inc. (Kunshan) Page Number : C2 of C55
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Report No. :FR351903C

Summary of each worse mode

. Freq. Level Limit Margin Peak
Mode Modulation Ch. (MHz)  (dBuVv/im) (dBuV/m) (dB) Pol. Avg. Result Remark
802.11b 01 2385.92 42.76 54.00 -11.24 H AVERAGE Pass Band Edge
10
802.11b 01 4824.00 50.66 54.00 -3.34 H AVERAGE Pass Harmonic
802.11b 06 - - - - - - - Band Edge
11
802.11b 06  4874.00 50.37 54.00 -3.63 H AVERAGE Pass Harmonic
802.11b 11  2483.62 49.24 54.00 -4.76 H AVERAGE Pass Band Edge
12
802.11b 11 4924.00 50.00 54.00 -4.00 H AVERAGE Pass Harmonic
802.11g 01 2389.56 50.34 54.00 -3.66 H AVERAGE Pass Band Edge
13
802.11g 01 4824.00 43.15 54.00 -10.85 V  AVERAGE Pass Harmonic
802.11g 06 - - - - - - - Band Edge
14
802.11g 06  4874.00 48.10 54.00 -5.90 V  AVERAGE Pass Harmonic
15 802.11g 11  2483.50 50.13 54.00 -3.87 H AVERAGE Pass Band Edge
Sporton International Inc. (Kunshan) Page Number : C3 of C55
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802.11g 11 4924.00 48.50 74.00 -25.50 PEAK Pass Harmonic
802.11ax HE20 01 2389.95 50.56 54.00 -3.44 AVERAGE Pass Band Edge

16
802.11ax HE20 01  4824.00 39.79 54.00 -14.21 AVERAGE Pass Harmonic
802.11ax HE20 06 - - - - - - Band Edge

17
802.11ax HE20 06 4874.00 45.00 54.00 -9.00 AVERAGE Pass Harmonic
802.11ax HE20 11 2483.86 70.20 74.00 -3.80 PEAK Pass Band Edge

18
802.11ax HE20 11  4924.00 39.60 54.00 -14.40 AVERAGE Pass Harmonic
802.11ax HE20 01 2389.95 48.10 54.00 -5.90 AVERAGE Pass Band Edge

19
802.11ax HE20 01 - - - - - - Harmonic
802.11ax HE20 01  2389.95 49.38 54.00 -4.62 AVERAGE Pass Band Edge

20
802.11ax HE20 01 - - - - - - Harmonic
802.11ax HE20 01 2389.69 51.74 54.00 -2.26 AVERAGE Pass Band Edge

21
802.11ax HE20 01 - - - - - - Harmonic

Sporton International Inc. (Kunshan) Page Number : C4 of C55
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saranas.  FCC RF Test Report Report No. :FR351903C

Summary of each worse mode

. Freq. Level Limit Margin Peak
Mode Modulation Ch. (MHz)  (dBuVv/im) (dBuV/m) (dB) Pol. Avg. Result Remark

802.11ax HE20 11  2483.50 47.66 54.00 -6.34 H AVERAGE Pass Band Edge
22

802.11ax HE20 11 - - - - - - - Harmonic

802.11ax HE20 11  2483.74 48.21 54.00 -5.79 H AVERAGE Pass Band Edge
23

802.11ax HE20 11 - - - - - - - Harmonic

802.11ax HE20 11  2483.74 70.72 74.00 -3.28 H PEAK Pass Band Edge
24

802.11ax HE20 11 - - - - - - - Harmonic

802.11ax HE40 03  2389.95 69.90 74.00 -4.10 H PEAK Pass Band Edge
25

802.11ax HE40 03  4844.00 37.86 54.00 -16.14 H AVERAGE Pass Harmonic

802.11ax HE40 06 2389.56 70.89 74.00 -3.11 H PEAK Pass Band Edge
26

802.11ax HE40 06 4874.00 43.30 54.00 -10.70 H AVERAGE Pass Harmonic

802.11ax HE40 09 2485.84 49.47 54.00 -4.53 H AVERAGE Pass Band Edge
27

802.11ax HE40 09  4904.00 46.93 74.00 -27.07 H PEAK Pass Harmonic
26 802.11ax HE40 06 593.57 42.74 46.00 -3.26 H PEAK Pass LF

Sporton International Inc. (Kunshan) Page Number : C5 of C55
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10
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT SISO
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVIm) mLeveI (dBuVim)
1138 1138 i
45 415
td FECPIRTIEC thd FOPRTIEC
50 5.0
1
AR Blwbiusm et il ettt 48
Peak
5 5
163 163
i 1%, 1362, 238, . P oo 1400, 1810, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit Ouer Read Ant CablePreamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Wi B B d&m B B B a g M BNE B BN @ & 8 & o dg
1 237487 53.36 74.00 -10.64 44.79 32.40 7.4 36.97 6.00 108 3 PEAK 1 241200 119,28 ---evv woeee 1141 3260 7.8 3697 6.00 108 3 PEAK
11ﬂLe\leI (dBuVIm) 11nLe\leI (dBuVim)
1138 1138 "
45 45
813 B3
650 5.0
FCC PART 15C (AVG) FLC PART 45C AVG)
48 1 48
Av
g 5 5
163 163
i 1%, 1362, 238, . P fido 1400, 1810, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit OQver Read Ant Cable Preamp Aux APos TPos
freg Level Line Linit Level Factor Loss Factor Factor Remark Frep Level Line Linit Level Factor Loss Factor Factor Remark
Wi B B d&m B B B a g MeEV BN B BN B & & & o dg
1 138592 4276 54.00 -11.24 3414 2.4 7.16 36.98 6.0 108 3 AVERAGE 1 241200 105.86 ------ - 9.83 32.60 7.28 3697 6.0 log 3 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C6 of C55

TEL : +86-512-57900158
FCC ID: XMR2023FCS960K



SPORTON LAB.

FCC RF Test Report

Report No. :FR351903C

10

Band Edge

2400-2483.5_802.11b_CHO1_2412MHz

Mode
ANT
Pol. Vertical
11ﬂLe\leI (dBuVim)
1138
45
B FCCPART 15C
50
1
LY — et sttt .
Peak
325
163
i 1% 1362, 238, . 40
Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MeBWn BN B BN B B B B a dy
1 1337.30 49.99 74.00 -24.01 4162 32.35 7.08 36.96 6.0 308 89 PEAK
11ﬂLe\leI (dBuVim)
1138
45
813
50
FCCBARTA5C (AVG)
s j‘/
1
Av
g 325
163
i 1%, 1362, 238, . 40
Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

B dw dm B B B oo deg
1 2386.85 38.08 54.00 -16.00 29.33 32.44 7.6 3698 6.00 308 B9 AVERAGE

SISO

Fundamental

11nLe\leI (dBuVim)

1134

i1

B FECPART 15

50

48 M i UM

125

1683

1500 1400. 1800, 20, 2600, 3000
Frequency (MHz)

Linit Over Read Ant Cable Preamp
Freq Level Line Lindt Level Factor

Bux  APos  TRos
Loss Factor Factor Remark

8 B B & B B o deg
1 241200 10235 74.00 28.35 93.50 3L60 7.1 3697 6.0 300 BOPEM

11nLe\leI (dBuVim)

134
i1
i3

50
FCCPART 16C (AVG)

48

125

1683

1500 1400. 1800, 20, 200, 3000
Frequency (MHz)

Linit Ouer Read Ant Cable Preamp Aux APos TPos
Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Bwndwn & o0 Bm B & B o oy
1 41000 97.85 54.00 43.85 89.02 3160 7.1 3697 6.00 300 B9 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS960K
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Pol. Horizontal Vertical
Lewel (dBuV/m)
Level (dBuVim) ! (tBm)
7,
1024 1024
878 078
FCC PART 15C FCC PART 150
[EA
3
58.5 i FCCPART15C (AVG)) 585
T ; T, FCCPART15CTAVG))
4&9 Ll
o s *
Peak ot u |
93
291
AVg 14§
141
3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz)
3000 6000 9000, 12000. 15000 18000
Linit Over Read Ant (able Preamp  Aux  APos TPos Frequency (MHz)
Freq Llevel Line Limit Level Factor Loss Factor Factor Remark
TR T T T Lul|1t Over Read  Ant Cafle Preamp Aux APos TPos
1 482400 5LI5 74,00 -1.15 6025 3468 10.20 6137 B.09 12 350 PEAC Freq level Line Linit Level Factor Loss Factor factor Renark
1 4304.00 59.66 54.00 -3.34 65.06 34.68 10.29 6237 0.0 182 35 AVERAGE
3O7236.00 44.99 76.24 -3L05 60.94 35.80 1266 64.41 0.89  --- - Pesk Mz dwu/nddv/m A3 dBW dBm A8 dB dB n deg
14400 4457 74.00 -19.43 6L.97 34.68 10.29 6277 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : C8 of C55
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Pol. Horizontal Vertical
117Levei(d&1‘ﬂm) mLevel(d&le)
1024 1024
078 I8
FCC PART 15C FCC PART15C
31 1
5 FCCPART 1ACTAVE) ik FCCPART1SCIAG)
JWWM*M
439 | 1 9
8 A
Peak ko " o
2.
291
Av
9 14§
141
3000 6000, 9000. 12000, 15000. 16000
Frequency (MHz) 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Over Read  Ant Cable Preamp  Aux APos Thos .
Freg Level Line Limit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Presmp  Awx APos TRos
- Freq level Line Limit Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m  dB BV dBm B B dB m  deg - _
1 437408 53.07 74.88 -20.83 70.55 34.63 10.34 62.35 0.0 188 349 PEAK Mz dwu/ndBv/m A8 dBW dBm BB dB A8 o deg
1 437408 50.37 5488 -3.63 67.75 34.63 1034 6235 0.0 108 349 AVERAGE 1457400 4257 74.00 -31.43 59.95 34.63 10.34 6235 0.00 -~  --- PEAC
3 73100 42.66 7400 -31.34 S8.60 35.80 1278 6452 0.0 - --- PEAK 1 73108 4169 7488 3231 57.63 35.88 1278 6452 8.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : C9 of C55
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12
Mode Band Edge

2400-2483.5_802.11b_CH11_2462MHz

ANT SISO
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
113 103 !
i1 i
B FCCPART15C B FCCPART15C
50 M/f“/ \Ww 50
Pttty gt
44 488
Peak
125 125
163 163
2440 U5 Ued, 16, 2488, 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Freg Llevel Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 243440 58.80 74.00 -15.20 49.17 318 7.3 36.88 6.0 208 352 PEAK 1 2460.00 113.05 74.00 39.05 103.64 33.81 7.3 36.9 6.0 208 352 PEK
1,mLeveI (dBuVIm) 1,mLE\IeI (dBuVim)
134 113§ 1
i1 i
i3 i3
50 [
FCCPART15C (AvG) FCCPART16C (AVG)
@8 48
Av
g 125 125
163 163
U v
M4 U5 Ued, 16, 2488, 500 1000 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Unit Ouer Read Ant Cable Preamp Aux MPos Tos Linit Over Read Ant Cable Preamp Awx Mos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Linit Level Factor Loss Factor Factor Renark
Mddhdin B B0 Bh & B B a mEdh Bl € B0 & & B B a i
T 4360 49.24 5400 -476 39.62 317 7.3 3683 6.0 200 352 AVERAGE 1 262,00 108,58 --veev weeees 99,17 1381 730 3690 6.0 208 352 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C10 of C55
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12
Mode Band Edge
2400-2483.5_802.11b_CH11 2462MHz
ANT SISO
Pol. Vertical Fundamental
gLl i) pLEve i)
1
95 915
i FCC PART 15C i FCC PART 16C
650 A
: W
48 bt . 448
Peak
325 33
163 163
i I
L Ml Ul 11 gt 1 100 0. 0 20 0. Kl
Frequency (MHz) Frequency (MHz)
Lokt Over fead et Gaole Preamg  Auc Whos Thos Unit Ower Read Ant Cable Preamp Awx Mos Thos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark ey Level Line Linit Level Factor  Loss Fector Factor Renark
1 2492HT1 dgivg: ds:vgg 1 :2 4282\; 3:522 ] gg 36 :: 1 ;g 3;9 g;s PEAK HH: M M _dB m m _dB _dB _dB _(m _dEg
' ' B ' ' ' ' ' ) 1 246000 103.12 ------ -=--- EETC N Y Y D v R
11ﬂLe\leI (dBuVm) 11nLe\leI (dBuVim)
1138 1138
1
45 45
813 813
50 50
FCC PART15C (AVG) FCCPART 45C AVG)
48 1 48
Av
g 325 15
163 163
] v
M4 U5 U, A6, 188, il 1000 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHa)
Uit Over Read At Cable Preap  Aux APos Thos Unit Ouer Read Mnt Cale Preamp  Aux Mos Thos
Freg Level Line Linit Level Factor  Loss Factor Factor Renark Freg Level Line Linit Level Factor Loss Factor Factor Renark
Wrddndwn & @ g & & & o dg T BB & B & B B & a g
1 2483.50 40.05 54.00 -13.95 30.43 33.17 7.3 36.88 6.00 328 167 AVERAGE 1 860,00 8.6 vvevv —emee- 8.3 WAL 7.0 36.98 6.00 308 187 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C11 of C55
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Pol. Horizontal Vertical
117Lm|(d&1‘lﬁn) 11?Lﬂel(d&l‘lﬂn)
1024 1024
078 I8
FCC PART 15C FCC PART15C
31 1
11
585 FCCPART 15C (AVG) 585 FOCPART 1AC TAVG)
.
/ 1
43.9 Sl e 2
. AR 1! | | L
2.
291
Av
9 14§
141
3000 6000, 9000. 12000, 15000. 16000
Frequency (MHz) 3000 6000, 9000, 1 15000, 18000
Frequency (MHz)
Linit Over Read  Ant Cable Preamp  Aux APos Thos .
Freg Level Line Limit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Presmp  Awx APos TRos
- Freq level Line Limit Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m  dB BV dBm B B dB m  deg - _
1 492408 52.25 74.88 -21.75 69.65 34.53 10.48 62.33 0.0 180 342 PEAK Mz dwu/ndBv/m A8 dBW dBm BB dB A8 o deg
1492400 So.e0 5408 -4.00 67.40 3453 10.48 6233 0.0 100 342 AVERAGE 1492400 4630 74.80 -20.70 63.70 34.53 10.40 6233 0.00 -~  --- PEAC
3 736.00 43.42 74.00 -30.58 59.37 35.80 1288 6463 0.0 - --- PEAK 1 73608 42.99 74.88 -31.18 58.85 35.88 1288 6463 8.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : C12 of C55
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saranas.  FCC RF Test Report Report No. :FR351903C

13
Mode Band Edge

2400-2483.5_802.11g_CHO1_2412MHz

ANT
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B . FCCRART 15C B FCCPART 15C
650 \'\\V 50
4a.aJWWW s
Peak
325 35
163 163
i 1%, 1362, 238, . 40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.43 70.09 74.00 -3.91 61.45 32.46 7.16 36.98 6.0 120 368 PEAK 1 241200 109,91 ---svv -eeees 10108 32.60 7.8 36.97 6.00 120 360 PEAK
1,mLeveI (dBuVim) 1MLE\IeI (dBuVim)
1138 1138
1
45 415
813 813
50 .0
s FCC PART 15C (AVG) FCCPART15C (AVG)
48 448
Av
g 325 15
163 163
U v
pAli 1%, 1362, 238, . M40 1000 1400. 1800, 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit OQver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark freg Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2389.56 56.34 54.00 -3.66 4178 3246 7.16 3698 6.00 12 360 AVERAGE

Mz dBuv/m dBuv/m B oBV dBfm A8 A8 B o deg
1 MIL00 101,01 ----v o 9.8 .60 7.8 .97 6.0 120 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS960K
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FCC RF Test Report

SPORTON LAB. Report No. :FR351903C
13
Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT SISO
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
B C PART 15C B FCCPART15C
50 a0
1
FLI; Sw—— ! R 488
Pl sttt
Peak
125 125
163 163
i 3. 2162 2388, 4, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2389.69 56.08 74.00 -18.00 47.36 32.46 7.16 36.98 6.0 296 160 PEAK 1 2412.00 102,19 ---sev -omees 93,36 3260 7.28 36.97 6.00 296 180 PEAK
1,mLe\leI (dBuVIm) 1MLE\IeI (dBuVim)
134 113§
i1 i i
i3 i3
50 il
FCCPART 15C (AvG) FCCPART 16C (AVG)
44 | 448
Av
g 125 125
163 163
U v
m 3. 2162 2388, 4, M40 1000 1400, 1800, 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit OQver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark freg Level Line Linit Level Factor Loss Factor Factor Renark
MeBWn BN B BN B B B B a dy Wit B B B B B B a i
1 2389.%5 48.34 54.00 -13.66 3178 3246 7.16 3698 6.00 296 100 AVERAGE 1 U100 92,97 ---v ooeeee 811 3261 7.21 3696 6.00 296 100 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C14 of C55
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SPORTON LAB.

FCC RF Test Report

Report No. :FR351903C

Pol. Horizontal Vertical
117Lm|(dﬂu‘ﬂm] 117Level(d&|‘ﬂm)
1024 1024
il i
FCC PART15C FCCPART15C
I 4
5 HCPARTEC A # i FCCPART 15C A
1 43
Peak ua b PP i
291
Avg 283
14
146
3000 6000, 9000, 1 16000, 18000
3000 6000, 9000, 12000, 16000, 18000 Frequency (MHz)
Frequency (MHz)
N Linit Over Read Ant Cable Preamp Aux APos TPos
Uit Ower Read At Gable Presp  hux Mos Thos Freq level Line Limit Level Factor Loss Factor Factor Remark
Freq level Line Limit Level Factor Loss Factor Factor Remark -
- Bz dBuv/mdBv/in 8 BV oBm B B B o deg
Mz duu/m dBuv/m 3 BV dBm B B A8 m deg 1 452400 53.50 74.00 -20.50 70.% 34.68 10.29 62.37 0.00 10g 172 PEAK
1432400 43,55 74.00 -30.45 60.95 3468 10.19 6237 0.0 --- PEAK 1 4524.08 43.15 54.80 -19.85 60.55 34.67 10.38 62.37 .08 109 172 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C15 of C55

TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. :FR351903C

Pol. Horizontal Vertical
117Lﬂei(d&1‘ﬂm] 11,Level(d&l‘ﬂm)
1024 1024
8 o8
FCC PART 15C FCCPART15C
&l 34
5 !
585 L PARTHACIAVG) FOC PART 15C TAVG))
1 3 o
ag ' 2 MW w = e
Peak W Froi g, Nt
3 G
Av
g 141
145
3000 6000, 9000, 12000, 15000, 18000
3000 6000, 9000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Over Read  Ant Cable Preamp Awx APos TPos
Linit Over Read Ant Cable Preamp  Awc APos Tos Freq Level Line Limit Level Factor Less Factor Factor Remark
Freq level Line Limit Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m  dB B dBm B OB dB o deg
Mz dwvfm dBuv/m B BV dB/m BB B A8 m deg 1 478,00 53.08 74,80 -15.92 75.46 34.63 10.34 62.35 0.0 183 187 PEAK
1 437400 45.97 74.00 -18.03 63.35 3463 103 6235 0.0 --- PEAK 1 457408 48.19 54.80 -5.99 65.48 34.63 10.34 62,35 @0.08 103 187 AVERAGE
7 73L.6e 4233 74.86 -31.67 56.27 35.88 178 6452 @.08 --- PEAK 3 73100 4193 74.00 -32.07 57.87 35.80 1.7 6452 0.8 - --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS960K
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SPORTON LAB.

FCC RF Test Report

Report No. :FR351903C

15
Mode Band Edge
2400-2483.5_802.11g CH11_2462MHz
ANT SISO
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B . FCCPART 15C B FCCPART 15C
f
48 48
Peak '
325 35
163 163
2440 U5l U, 276, 2488, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Freg Llevel Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2485.% 66.80 74.00 -5.20 59.16 3.19 7.3 36.88 6.6 121 360 PEAK 1 2462.00 109,95 ----vv -vnee- 10859 32,9 7.9 3690 6.00 120 360 PEAK
11ﬂLe\leI (dBuVIm) mLeveI (dBuVIm)
1138 1138
1
45 415
813 813
50 .0
. FCC PART15C (AVG) FCC PART 15C (AVG)
48 48
Av
g 325 325
163 163
U v
M40 U5l U, 16, 2488, 200 1000 1400, 1810, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit Ouer Read Ant CablePreamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Wi B B d&m B B B a g M BNE B BN @ & 8 & o dg
1 2483.50 50.13 54.60 -3.867 40.51 33.17 7.3 36.88 6.0 121 360 AVERAGE 1 246200 109,99 ------ -=--m- 9154 3.9 7.9 3691 6.00 121 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C17 of C55
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saranas.  FCC RF Test Report Report No. :FR351903C

15
Mode Band Edge

2400-2483.5_802.11g_CH11_2462MHz

ANT SISO
Pol. Vertical Fundamental
1,mLe\leI (dBuVim) 1,MLE\IeI (dBuVim)
1138 1138
1
45 45
thd FCOPART 140 thd FECPART 160
650 650
)|
48 . 48
P bt
Peak
325 325
163 163
2440 U5l U, 276, 2488, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit OQver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWuBWE B BN B B B B o dy
1 2483.50 54.65 74.00 -19.35 45.03 3.7 7.3 36.88 6.00 265 267 PEAK 1 2460.00 10212 ---evv =omee- 92.76 3.9 7.9 3691 6.0 285 267 PEAK
1,mLe\leI (dBuVim) 1,MLE\IeI (dBuVim)
1138 1138
45 45 1
813 i3
650 650
FCC PART15C (AVG) FCC PART 15C (AVG)
4a.a// 1 a8
Av
g 325 325
163 163
2440 U5l U, 276, 2488, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit OQver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWuBWE B BN B B B B o dy
1 2483.90 41.04 54.00 -12.9 31.42 33.17 7.3 36.88 6.00 265 267 AVERAGE 1 460,00 92.87 ---eev -oeeee B3.49 3300 7.9 3690 6.00 265 267 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C18 of C55
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FCC RF Test Report Report No. :FR351903C

Pol. Horizontal Vertical
117Lm|(dBu‘Mn) 117Level(d&1‘lﬁm)
1024 1024
14 78
FCC PART 150 FCCPART 15C
M BN
LR
505 FCCPART15CTAVE)|
FCCPART1SCTAVG)) T
a2 ) WMM £y ___1 o—— s
9 g m iy m et
Peak . 83
23 "
Av i
g s s
000 6000. 9000. 12000, 15000, 18000
3000 6000. 9000, 12000, 15000, 18000 Frequency (WHz)
Frequency (MHz)
. Linit Qver Read Ant Cable Preamp Auwx APos  TPos
Linit Over Read  Ant Cable Preamp  Aux APos Thos Freq Level Line Limit Level Factor Loss Factor Factor Renark
Freq Level Line Limit Level Factor Loss Factor Factor Remark
- . . . . __ Pz dBuV/m dBuV/m 0B dBuV dB/m dB A8 B m  deg
Mz dBul/m dBuV/m  dB BV dBm B B dB m  deg 1 3939.08 56.65 74.80 -17.35 76.75 3334 9.28 6272 0.00 184 152 Peak
1 3939.00 46.19 7480 -27.81 6629 3334 0.8 6072 0.0 - --- Pesk 2 3939.00 43.64 5400 -10.36 63.74 33.34 9.8 6272 0.00 184 252 Average
1492400 43.68 74.08 -30.32 6168 3453 1040 6233 4.0 - --- PEAK 3 492400 43.50 74.00 -15.50 65.99 34.53 10.40 6233 0.0 - - PEAK
3 736.00 42.31 74.00 -31.69 58.26 35.80 1288 6463 0.0 - --- PEAK 4 7386.00 43.35 74.00 -30.65 50.30 35.80 12.8% 64.63 0.0 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C19 of C55
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SPORTON LAB.

FCC RF Test Report

Report No. :FR351903C

16
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_2412MHz
ANT SISO
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
B CCPART5C B FCCPART15C
50 a0
1 w
L] A—— ok bbbt bbb 485
Peak
125 125
163 163
i 3. 2162 2388, 4, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2389.95 53.52 74.00 -20.48 44.88 32.46 7.16 36.98 6.00 108 191 PEAK 1 1500 9714 --eeev oomeee 88,31 3260 7.28 3697 6.00 108 191 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
134 134
i1 i
1
i3 i3
50 ]
FCCPART15C (AvG) FCCPART15C (AVG)
44 48
! (IR -
AV \}I—J\_’_‘L—\,—’_/‘,’—’J
g 125 125
163 163
i 3. 2162 2388, 4, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy

1 137591 38.27 5400 -15.73 19.78 32.40 7.4 3697 .00

100 191 AVERAGE

1 2412.00 8639 54.00 3239 77.56 32.60 7.28 36.97 6.00 108

191 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS960K

Page Number : C20 of C55



saranas.  FCC RF Test Report Report No. :FR351903C

16
Mode Band Edge

2400-2483.5_802.11ax HE20_CHO1_2412MHz

ANT
Pol. Vertical
11ﬂLe\leI (dBuVim)
134
i1
B \ FCCPART15C
ESIUWWJM‘%MWMWMWM
@4
Peak
125
163
i 3. 2162 2388, M4, M4
Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MeBWn BN B BN B B B B a dy
1 1389.04 69.94 74.00 -4.06 6130 32.46 7.6 36.98 6.0 186 B PEAK
11ﬂLe\leI (dBuVim)
134
i1
i3
50
| FCCPART 5L (AvG)
44
Av
g 125
163
i 3. 2162 2388, 4, M4
Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2389.%5 50.56 54.00 -1.44 4192 3246 7.16 3698 6.00 186 B AVERAGE

Fundamental
11"Le\iel (dBuVim)
1138 !
95
B FCCPART 15C
50
48
35
163
100 1400, 1800, 0. 2600, 3000
Frequency (MHz)
Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 2412.00 111,62 ---svv =vnee- 102,81 3258 7.8 3697 6.00 186 b PEAK

11"Le\iel (dBuVim)

134
i
i3

]
FCCPART15C (AVG)

48

5

163

1500 1400, 1800, 20, 200, 3000
Frequency (MHz)

Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 2412.00 101.06 54.00 47.06 92.20 32.61 7.21 36.96 6.00 186 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS960K
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SPORTON LAB.

FCC RF Test Report

Report No. :FR351903C

Pol. Horizontal Vertical
117Lm|(dﬂu‘lﬁn] 117Level(m|‘mn)
1024 1024
18 L
FCC PART15C FCC PART15C
I 13
5 HCPARTEC A # ; FCCPART 15C A
P, il " W
Peak Ly N e
ki 291
Avg 283
14f
14§
3000 6000 9000, 12000, 15000 18000
3000 6000, 9000 12000. 15000. 18000 Frequency (NHz)
Frequency (MHz)
N Linit Over Read Ant Cable Preamp Aux APos TPos
Linit Over Read Ant Cable Preamp  Awc APos Tos Freq level Line Limit Level Factor Loss Factor Factor Remark
Freq level Line Limit Level Factor Loss Factor Factor Remark -
- Bz dBuv/mdBv/in 8 BV oBm B B B o deg
Mz duu/m dBuv/m 3 BV dBm A8 B A8 m deg 148400 50.70 74.00 -13.30 68,10 34.68 10.29 6.7 0.0 300 360 PEAC
1 43400 43.85 74.00 -30.15 6L.25 34.68 10.19 6277 0.0 ---  --- PEAK 1 4524.08 39.79 54.06 -14.21 57.19 34.68 10.29 62.37 @.08 300 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C22 of C55
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SPORTON LAB.

FCC RF Test Report

Report No. :FR351903C

Pol. Horizontal Vertical
117Lm|(d&1‘lﬁn) 11?Level(d&l‘lﬂn)
1024 1024
078 I8
”. FCC PART 15C FCC PART15C
! 134
55 ! FCCPART f5C (V) 505
FOCPART 15C TAVG))
dakania sk
438 o WW’M 8! i 2
Peak
2. 03
Avg N
] 1
3000 6000, 9000. 12000, 15000. 16000
Frequency (MHz) 3000 6000, 9000, 12000, 15000, 18000
Frequency ()
Linit Over Read  Ant Cable Preamp  Aux APos Thos .
Freg Level Line Limit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Presmp  Awx APos TRos
- Freq level Line Limit Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m  dB BV dBm B B dB m  deg - _
1 437408 55.80 74.88 -18.20 73.15 34.63 10.34 62.35 .00 181 178 PEAK Mz dwu/ndBv/m A8 dBW dBm BB dB A8 o deg
1 437400 45.00 54.08 0.8 62.33 34.63 1034 6235 .00 181 178 AVERAGE 1 457400 43.66 74.00 -30.34 6L.04 34.63 10.34 6235 0.00 ---  --- PEAC
3 73100 4183 7400 3217 57.77 35.80 1078 6452 0.0 - --- PEAK 1 73108 4181 7488 3219 5775 35.88 1278 6452 8.8 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS960K
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SPORTON LAB.

FCC RF Test Report

Report No. :FR351903C

18
Mode Band Edge
2400-2483.5 802.11ax HE20_CH11_2462MHz
ANT SISO
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 !
45 95
B | P FCCPART 15C B FCCPART 15C
i w T
i MMWMMM :
48 48
Peak
325 35
163 163
2440 U5l U, 276, 2488, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.86 76.20 74.00 -3.00 60.58 3.7 7.3 36.88 6.0 209 351 PEMK 1 2462.00 111,84 --vevv ovneee 10240 33,04 7.30 36.9 6.00 200 351 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
. FCC PART15C (AVG) FCC PART15C (AVG)
s : s
Av
g 325 35
163 163
2440 U5l U, 276, 2488, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.50 49.68 54.00 -4.30 40.06 33.17 7.3 36.88 6.00 209 351 AVERAGE 1 2462.00 10176 ----vv -vnee- 92,38 33.60 7.9 3690 6.00 200 351 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C24 of C55
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saranas.  FCC RF Test Report Report No. :FR351903C

18
Mode Band Edge

2400-2483.5_802.11ax HE20_CH11_2462MHz

ANT SISO
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B | FCCPART 15C B FCCPART 15C
I i
B0 M MNM B0
43 WWWWMWWW 485
(0 e, Js
Peak
325 35
163 163
2440 U5l U, 276, 2488, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2434.04 58.64 74.00 -15.36 49.02 3.7 7.3 36.88 6.0 263 267 PEMK 1 2462.00 102,87 ----vv -vnem- 93.49 3360 7.9 3691 6.00 263 267 PEAK
. oL%el (dBuVim) : oaLevel [dBuVim)
1138 1138
45 45 1
813 813
50 5.0
FCC PART15C (AVG) FLC PART 45C (AVG)
48 1 48 L"_____
Av
g 325 35
163 163
2440 U5l U, 276, 2488, 2500 fioo 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit OQver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor  Loss Factor Factor Renark
Wit B @ B B B B o dg MeBdndis B B & B B B a g
1 4854 4123 5400 -12.77 3160 3318 7.33 3683 6.00 263 267 AVERAGE 1 6080 9218 ------ - 8.7 3.8 7.9 3691 6.0 263 267 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C25 of C55
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Pol. Horizontal Vertical
117Level(d&l‘ﬂm)
LTIV
1024
1024
ol
s .
FCC PART15C 7 FECPARTAC
731 :
55 FCC PART15C (AVG) 53 FOC PART 15C (V6
T
1 MW
43 1 3mm. N w--“'“- it ! 9 W
Peak g Wmmmww" y
ki 291
Avg
14 14
3000 §000. 9000. 12000. 15000. 18000
Frequency (MHz) 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Over Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark
FHz dBuV/m dBuV/m B dBWV dB/m B 0B dB om  deg
1402400 40.20 7400 -24.80 66.60 3453 10.40 62.33 0.0 30 @ PEAK T Wb Eie 6 Gl @ & B & o d&g
§ g;‘;z iggg ;:'z ;‘::‘; :;‘:: ;;-;; i‘;;g z: 2‘2 0 “‘;‘[’:E“GE o000 M58 TA0D -0 GLE M) 1.4 B 00 - - FEN
TR AR TR 2R A sem e 1 TG00 4L61 7A.80 3138 SB.57 35.80 1288 GAEB 008 - --- PEAK
Sporton International Inc. (Kunshan) Page Number : C26 of C55
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Mode Band Edge

2400-2483.5_802.11ax HE20_CHO1_RU26/0_2412MHz

ANT SISO
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
I
1138 1138
45 95
B RT15C B FCCPART 15
i 1 i
484 4B-BM‘
Peak
325 35
163 163
i 1%, 1362, 238, . 40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2388.65 64.53 74.00 -9.47 55.99 32.45 7.16 36.98 6.0 309 185 PEAK 1 2412.00 115.69 74.00 41.69 106.95 32.53 7.19 36.98 6.0 308 185 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
650 50
FCC PARFJSC (AVG) FCCPARTA5C (AVG)
48 448
Av
g 325 35
163 163
i 1%, 1362, 238, . 40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 43.16 54.00 -5.99 39.46 32.46 7.16 3698 6.00 309 185 AVERAGE 1 2412.00 107,55 54.00 53.55 98.81 32.53 7.19 36.98 6.80 308 185 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C27 of C55
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Mode Band Edge
2400-2483.5_802.11ax HE20_CHO01_RU26/0_2412MHz
ANT SISO
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
I
1138 1138
45 95
B PART 15C B FCCPART 15C
650 1 50
T R AP N VTR AT 4B.BWWMWWMWWW A LT
Peak
325 35
163 163
i 1% 1362, 238, . 40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2389.69 62.02 74.00 -11.98 53.38 32.46 7.16 36.98 6.0 308 86 PEAK 1 2412.00 112,78 74.00 38.78 4.4 32.53 7.19 36.98 6.0 308 86 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
FCC AT 15C (AVG) FCCPARTA5C (AVG)
s : ' s
Av
g 325 35
163 163
i 1%, 1362, 238, . 40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.43 4171 54.00 -12.29 33.07 32.46 7.6 3698 6.00 308 86 AVERAGE 1 2412.00 102,24 54.00 48.24 93.50 32.53 7.19 36.98 6.80 308 86 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C28 of C55
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Mode Band Edge

2400-2483.5_802.11ax HE20_CHO01_RU52/37_2412MHz

ANT SISO
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B ) " RT15C B FCCPART 15C
i i
650 50
45-9‘WWMNMWWWW Il
Peak
325 35
163 163
i 1%, 1362, 238, . 40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.43 6478 74.00 -9.20 56.04 32.46 7.16 36.98 6.0 309 188 PEAK 1 2412.00 114,96 ----vv -enee- 10619 32,55 7.19 3697 6.00 300 185 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 ;
45 95
813 813
650 50
) FCC PARBASC (AVG) FCCPART15C (AVG)
i A MW’J L“\—’
Av
g 325 35
163 163
i 1%, 1362, 238, . 40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 49.38 54.00 -4.62 40.74 32.46 7.16 3698 6.00 309 188 AVERAGE 1 2412.00 105,92 ---svv =enee- 97.15 3255 7.19 36.97 6.00 300 185 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C29 of C55
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Mode Band Edge
2400-2483.5_802.11ax HE20_CHO01_RU52/37_2412MHz
ANT SISO
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 134 1
45 95
B PART 15C B FCCPART 15C
\ I
50 50
1
L1 P b PP 483 gt s
Peak
325 35
163 163
i 1%, 1362, 238, . 40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MBdnde B BN & & B B a g
1 2389.82 56.62 74.00 -17.38 47.98 32.46 7.6 36.98 6.0 308 TIPEM 1 2412.00 109,50 ----sv -=--m- 108.73 3.5 7.9 3697 6.0 300 71 PEAK
. oL%el (dBuVim) : oaLevel (dBuVim)
1138 1138
I
45 415
813 B3
650 650
FCC PARTA5C (AVG) FLC PART 45C (AVG)
a8 ; 45.3\/‘“”‘/_’—J L\/
Av
g 325 35
163 163
i 1%, 1362, 238, . 40 oo 1400, 1800, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit OQver Read At Cable Preamp Awc APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark freg Level Line Linit Level Factor Loss Factor Factor Remark
Wi B B d&m B B B a g Wit B B & & B B a g
1 1389.43 41.63 54.00 -12.37 32.99 32.46 7.6 3698 6.00 308 71 AVERAGE 1 2412.00 10126 ----vv -=nom- 92.49 3.5 7.9 3697 6.00 300 71 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C30 of C55
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Mode Band Edge

2400-2483.5_802.11ax HE20_CHO01_RU106/53_2412MHz

ANT SISO
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B AT15C B FCCPART 15
1
50 50
48 48 '
Peak
325 35
163 163
i 1%, 1362, 238, . 40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.43 6.01 74.00 -5.99 59.37 32.46 7.06 3698 6.0 340 177 PEMK 1 2412.00 116,28 ----vv -=nem- 107.47 3258 7.8 3697 6.00 340 177 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
813 813
50 50
s FCC PARTHAC (AVG) FCCPART15C (AVG)
as ] @i
Av
g 325 35
163 163
i 1%, 1362, 238, . 40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 49.99 5400 -4.01 4135 32.46 7.6 3698 6.00 340 177 AVERAGE 1 2412.00 106.89 54.00 52.89 98.88 32.58 7.20 36.97 6.00 340 177 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C31 of C55
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Mode Band Edge
2400-2483.5_802.11ax HE20_CHO01_RU106/53 2412MHz
ANT SISO
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 134 I
45 95
B CPART15C B FCCPART 15C
I
650 H 50
1
A8 Bttt s bt gt 488
Peak
325 35
163 163
i 1% 1362, 238, . 40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 56,31 74.00 -17.69 47.67 32.46 7.6 36.98 6.0 297 99 PEMK 1 2412.00 109.58 74.00 35.58 109.77 32.58 7.20 36.97 6.0 297 99 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
I
45 95
813 813
650 50
FCC PART 15C (AVG) FCCPARTA5C (AVG)
48 1 448
Av
g 325 35
163 163
i 1%, 1362, 238, . 40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.80 40.04 54.00 -13.9 31.40 32.46 7.16 3698 6.00 297 99 AVERAGE 1 2412.00 99.81 54.00 45.81 91.08 32.58 7.20 36.97 6.00 297 99 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C32 of C55
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Mode Band Edge

2400-2483.5_802.11ax HE20_CH11_RU26/8_2462MHz

ANT SISO
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B | ) m FCCPART 15C B FCCPART 15
\ i
650 LJ 50
48 48
Peak
325 35
163 163
2440 U5l U, 276, 2488, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 24839 66.32 74.00 -7.68 56.78 33.17 7.3 36.88 6.0 124 168 PEAK T 2462.00 11314 --veev oomeee 103.64 33,88 7.31 36,89 6.00 124 168 PEAK
1,mLe\leI (dBuVim) 11HLE\IeI (dBuVim)
1138 1138 1
45 415
813 813
50 i
FCC PARTA5C (AVG) FCC PART 15C (AVG)
48 448
Av
g 125 125
163 163
U v
M40 U5l U, 276, 2488, 200 1000 1400. 1800, 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit OQver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark freg Level Line Linit Level Factor Loss Factor Factor Renark
MeBWn BN B BN B B B B a dy Wit B B B B B B a i
1 MBS 4766 400 -6.34 800 BT 73 688 600 10 168 AVERAGE 1 ML 15T ~eeeer wmeeee W LA 7 XE 60 L0 168 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C33 of C55
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Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_RUZ26/8_2462MHz
ANT SISO
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
134 134 1
i1 i
B | FCCPART15C B FCCPART15C
50 1 a0
44 488 Ot e
Peak
125 125
163 163
2440 U5 Ued, 16, 2488, 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.50 60.05 74.00 -13.95 50.43 3.7 7.3 36.88 6.0 308 T9PEN 1 2460.00 107,79 ---sev ovmees 98.29 33.88 7.1 36.89 6.00 300 79 PEAK
1,mLe\leI (dBuVIm) mLeveI (dBuVIm)
134 134
1
i1 §15
i3 i
50 [
FCCPART15C (AvG) FCCPART 16C (AVG)
Bpmrt™ 1 s
Av
g 125 125
163 163
[ [
M4 U5 Ued, 16, 2488, 500 1000 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Resd Aot Cable Preamp Aux APos TPos
freg Level Line Linit Level Factor Loss Factor Factor Remark freg Level Line Linit Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MedBdndis B B & B B B a i
T 43,5 4124 5400 -12.76 3162 317 7.3 3683 6.00 300 79 AVERAGE 1 62,00 99,30 --vnr wmeees 8980 1368 731 6.0 6.60 300 79 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C34 of C55
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Mode Band Edge
2400-2483.5_802.11ax HE20_CH11 RU52/40_2462MHz
ANT SISO
Pol. Horizontal Fundamental
I gLl dBukim)
1
1138 1138
45 45
thd FECPIRTIAC i FECPARTIEG
TN
650 %WWMW 650
48 48
Peak
325 15
163 163
] v
M4 U5 U, A6, 188, Ell 1000 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHa)
Unit Over fead At CablePremp A Mos Thos Uinit Over Read At Cable Preamp  Awx Mos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wrddndwn & @ g & & & o dg T BB & B & B B & a g
1 483.68 67.75 74.00 -6.25 58.13 3.17 7.3 36.88 6.60 155 360 PEAK 1 060,00 113,58 -vvevv =emems 104,11 B.06 7.31 .98 600 155 360 PEAX
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
FCC PARTA5C (AVG) FCC PART15C (AVG)
g s
Av
g 325 35
163 163
2440 U5l U, 276, 2488, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248374 43.21 54.00 -5.79 38.59 3317 7.3 36.88 6.0 155 360 AVERAGE 1 2462.00 104,63 ----vv -vnem- 95,16 33.86 7.31 36.9 6.00 155 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C35 of C55
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23
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11 RU52/40_2462MHz
ANT SISO
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
i3 975
B FCC PART15C B FCC PART15C
i ! i
48 48
[0t oM
Peak
5 35
163 163
254[] Us2, 54, 26, 2488, 2500 150[] 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.62 64.98 74.00 -9.02 55.36 3.7 7.3 36.88 6.6 342 62 PEM 1 2462.00 118,51 ---svv -vnee- 10104 33,06 7.31 36.9 6.00 302 62 PEAK
) gL (dBuvim)
1138 134
1
45 45
813 813
650 650
FCC PARTA5C (AVG) FCC PART15C (AVG)
Y- i a8
Av
g 325 15
163 163
[ [
M4 Uil U4, A6, 80, il 1000 1400, 1800, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Unit Oer fead Ant CablePreamp Awx Afos Thos Unit Ower Read At Cable Preamp  Aux MPos Thos
Freq Level Line Linit Level Factor  Loss Factor Factor Renark Freg Level Line Linit Level Factor Loss Factor Factor Renark
Wiz BuV/n dBuv/m 4B BV dBfm B 4B A8 o deg oW e 0 B B B B B o by
1OMESH W05 SO 3.9 34 BU 13 BB 6M 0 5 NEME R T 0E B TR B GH W 5 A
Sporton International Inc. (Kunshan) Page Number : C36 of C55
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Mode Band Edge

2400-2483.5_802.11ax HE20_CH11 RU106/54_2462MHz

ANT SISO
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
134 134
i1 i
B ‘ i FCCPART 15C B FCCPART15C
m ’N ! Il ‘ !
50 a0
4 L el
T
Peak
125 125
163 163
2440 U5 Ued, 16, 2488, 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 48374 78.72 7400 -3.28 6L18 3.7 7.3 3688 6.0 17 173 PEMK 1 2462.00 113.88 74.00 39.88 104.44 33.04 730 3696 6.0 178 173 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 i3
50 ]
. M , FCCPART15C (AvG) FCCPART15C (AVG)
4BIBN w w | 4BIBMBMJ LM_,
Av
g 125 125
163 163
2440 U5 Ued, 16, 2488, 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.50 49.66 54.00 -4.34 40.04 3317 7.3 36.88 6.0 17 173 AVERAGE 1 2462.00 104,55 54.00 50.55 95.12 33.03 7.0 369 6.00 178 173 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C37 of C55

TEL : +86-512-57900158
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24
Mode Band Edge

2400-2483.5_802.11ax HE20_CH11 RU106/54_2462MHz

ANT
Pol. Vertical
11ﬂLe\leI (dBuVim)
1138
45
B N ‘ FCCPART 15C
650 i
48
Peak
325
163
2440 U5l U, 276, 2488, 2500
Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MeBWn BN B BN B B B B a dy
1 2483.56 68.82 74.00 -13.18 5120 3.7 7.3 36.88 6.0 296 TG PEAK
11ﬂLe\leI (dBuVim)
1138
45
813
50
M FCC PART15C (AVG)
"
Av
g 325
163
2440 U5l U, 276, 2488, 2500
Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 48350 4113 54.00 -12.87 3151 3517 7.3 3688 6.00 296 76 AVERAGE

Fundamental
11"Le\iel (dBuVim)
1138
1

95
B FCCPART 15C
50
48

P
35
163
100 1400, 1800, 0. 2600, 3000

Frequency (MHz)
Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 2462.00 105,39 ----nv -=eee 9.9 384 730 3698 680 M6 76 PEM

11"Le\iel (dBuVim)

1133
w5 *
M3

Al
FCCPART15C (AVG)

48

325

163

1500 1400, 1800, 20, 200, 3000
Frequency (MHz)

Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 26200 9%.61 54.00 42.61 87.20 3381 7.30 3698 6.00 26 76 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS960K
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25
Mode Band Edge - L

2400-2483.5_802.11ax HE40_CHO03_2422MHz

ANT SISO
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B X FCCPART 15C B FCCPART 15C
I
650 50
48 48
Peak
325 35
163 163
i 1%, 1362, 238, . 40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 69.9% 74.00 -4.10 6126 32.46 7.16 36.98 6.0 39 B PEAK 1 2420.00 108,99 ----vv -oeee- 10811 32,65 7.21 369 6.00 309 b PEAK
1,mLe\leI (dBuVim) 11HLE\IeI (dBuVim)
1138 1138
1
45 415
813 813
50 i
FCC PARTA5C (AVG) FCC PART 15C (AVG)
48 448
Av
g 125 125
163 163
U v
pAli 1%, 1362, 238, . M40 1000 1400. 1800, 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit OQver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark freg Level Line Linit Level Factor Loss Factor Factor Renark
MeBWn BN B BN B B B B a dy Wit B B B B B B a i
1D 4870 400 5.9 4008 3205 7.5 3698 600 9 0 AVERMGE 1 MIE G54 wmeeen wneeee 5 LG 10 K L0 N0 AR
Sporton International Inc. (Kunshan) Page Number : C39 of C55
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Pol. Horizontal Fundamental

Lol

134

g, FCC PART 150

i M”J bl
Peak Blank

U4 5 164, 16, 8. 10
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2M83.68 58.72 74.00-15.28 49.18 3317 7.3 3688 600 39 0PEN

Lol

134

—

- FCC PART 15C (AVEG),
48
m‘m"%w_,_‘___‘___ 1
Avg T Blank
325
163
L] 178 2, 2476, 488, B0
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 4835 40.15 54.00-13.75 30.63 317 7.3 3688 600 39 O AVERAGE

Sporton International Inc. (Kunshan) Page Number : C40 of C55
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Report No. :FR351903C

25
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO03_2422MHz
ANT SISO
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B FCCPART 15C B FCCPART 15C
50 ) 50
A8 Bl el il 483
Peak
325 35
163 163
i 1%, 1362, 238, . 40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1387.87 59.37 74.00 -14.63 58.74 32.45 7.16 36.98 6.0 308 95 PEMK 1 42000 99,80 ----ev -emee- 9.92 3265 7.21 3696 6.00 300 95 PEAK
1,mLe\leI (dBuVim) 11HLE\IeI (dBuVim)
1138 1138
45 915 1
813 813
650 650
FCC PART15C (AVG) FCC PART 45C (AVG)
s 1 a8 L_\,
Av W
g 325 325
163 163
[ ﬂ
pAli 1%, 1362, 238, . M40 1000 1400, 1800, 200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Ouer Read Ant CablePreamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Freg Llevel Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy Wit B B & & B B a g
1 1389.04 41.63 54.00 -12.97 32.39 32.46 7.6 3698 6.00 308 95 AVERAGE 1 42080 89.29 ------ - 88,37 32.66 7.2 3696 6.0 308 95 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C41 of C55

TEL : +86-512-57900158
FCC ID: XMR2023FCS960K



=aranas.  FCC RF Test Report Report No. :FR351903C

Pol. Vertical Fundamental

Lol

134

i Y FCC PART 150

388 v | .Jll‘ ks "
Peak Blank

U4 5 164, 16, 8. 10
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2497.60 5161 74.00 -2.39 4184 3.0 7.3 3686 6.00 3 95 PEM

1H|.ﬂd(dmlwml
138
15
03
65.!.‘-\
\ FCC PART15C AVG)
#8 R
Avg [~ Blank
35
163
U4 U5 4, U6, 488, 50
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 24%9.88 39.29 54.00 -14.71 29.49 33.30 7.6 36.86 6.00 308 95 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C42 of C55
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Pol. Horizontal Vertical
117Levei(d&1‘ﬂm) 11?Level(d&l‘lﬂn)
1024 1024
078 I8
FCC PART 15C FCC PART15C
31 1
585 e F
. PARTH8CAVG)| i L PARTHACAVE)
4 MJWMMM I 1 LI———
Peak sy
2. 03
Av
9 14§
141
3000 6000, 9000. 12000, 15000. 16000
Frequency (MHz) 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Over Read  Ant Cable Preamp  Aux APos Thos .
Freg Level Line Limit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable presmp A APos TRos
- Freq level Line Limit Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m  dB BV dBm B B dB m  deg - _
1 434400 43.69 74.88 -15.31 66.85 34.66 10.31 62.36 .00 180 360 PEAC Mz dw/nddv/m A8 dBW dBm B dB dB o deg
1 434400 37.86 54.08 -16.14 55.25 34.66 10.31 6236 .00 100 368 AVERAGE 1 434400 4379 74.80 -30.21 6L.18 34.66 10.31 6236 0.00 ---  --- PEAC
3 7266.00 42.83 74.00 3117 58.77 35.80 1271 6445 0.0 - --- PEAK 1 726608 42.88 74.88 3112 S5.80 35.88 1..71 6445 8.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : C43 of C55
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26
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO06_2437MHz
ANT SISO
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B 4 FCCPART 15C B FCCPART 15C
50 50
48 48
Peak
325 35
163 163
i 1% 1362, 238, . 40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2389.56 76.89 74.00 -3.11 62.25 32.46 7.6 36.98 6.00 108 172 PEAK 1 43700 110,13 74.00 35,18 10007 3280 7.15 36.94 6.80 100 172 Pesk
. oL%el (dBuVim) : oaLevel (dBuVim)
1138 1138
i
45 415
813 B3
650 650
FCC PARTA5C (AVG) FLC PARTH5C (AVG)
a8 ! a8
Av
g 325 35
163 163
i 1%, 1362, 238, . 40 oo 1400, 1800, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit OQver Read At Cable Preamp Awc APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark freg Level Line Linit Level Factor Loss Factor Factor Remark
Wi B B d&m B B B a g Wit B B & & B B a g
1 21388.39 43.05 54.00 -5.95 39.42 32.45 7.6 3698 6.00 109 172 AVERAGE 1 37,00 98.92 ---eev oomeee 89.80 32.80 7.25 36.93 6.00 100 172 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C44 of C55
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Pol. Horizontal Fundamental
LHLM(‘IMWM
138
15 \
03 M"‘
W FCCPARTAC]
1
J
g M
488
Peak Blank
35
163
U4 U5 4, U6, 488, 50
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 2486.68 68.79 74.00 -5.21 59.14 319 7.34 36.88 6.0 108 172 PEAK
LHLM(‘IMWM
138
15 j
03
850
T FCC PART15C AVG)
[t B
Avg Blank
35
163
U4 5L 4, U6, 488, 50
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 483.60 47.33 5400 -6.67 37.71 33.17 7.3 36.88 6.00 109 172 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS960K
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26
Mode Band Edge - L

2400-2483.5_802.11ax HE40_CHO06_2437MHz

ANT SISO
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B FCCPART 15C B FCCPART 15C
650 50
1
48 48
Peak
325 35
163 163
i 1%, 1362, 238, . 40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 136447 5432 74.00 -19.68 45.81 32.36 7.02 36.97 6.0 348 261 PEAK 1 2437.00 102,21 ---eev womees 93.15 3276 7.4 3694 6.00 348 261 PEAK
1,mLe\leI (dBuVim) 1MLE\IeI (dBuVim)
1138 1138
45 415 1
813 813
650 .0
FCC PART 15C (AVG)
it /// s \w
Avg ]
o Mot
163 163
U v
pAli 1%, 1362, 238, . M40 1000 1400. 1800, 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit OQver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark freg Level Line Linit Level Factor Loss Factor Factor Renark
MeBWn BN B BN B B B B a dy Wit B B B B B B a i
1 237487 3899 54.00-15.10 30.33 3240 7.04 3697 600 348 261 AVERAGE 103700 91,09 ----ev ooeee- B0 3277 1.4 3694 6.0 3B 261 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C46 of C55
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Pol. Vertical Fundamental

Lol

134

175 T

" um FCC PART 150

1
WM\‘W Aw ‘.x "ﬂl""‘ﬂ“

Peak Blank

U4 5 164, 6. 8. 10
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 248626 57.04 74.00 -16.% 47.3% 3519 7.3 3688 600 38 261 PEMC

1H|.M(dmlwml
138
15
——
03
850
FCC PART15C AVG)
488 S
e 1
Avg M Blank
35
163
U4 5L 4, U6, 488, 50
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 2483.56 40.43 54.00 -13.50 30.86 33.17 7.3 36.88 6.00 348 261 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C47 of C55
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Report No. :FR351903C

Pol. Horizontal Vertical
117Levei(d&1‘ﬂm) 11?Level(d&l‘lﬂn)
1024 1024
078 I8
ﬂ HGPAITSC FLC PART14C
! 134
585 1 FOC PART A5C (AVG)| 54 HECPARTHEC A1)
- “W o ,.WMWMM
Peak s M
2. 03
Avg N
] 1
3000 6000, 9000. 12000, 15000. 16000
Frequency (MHz) 3000 6000, 9000, 1 15000, 18000
Frequency (MlHz)
Linit Over Read  Ant Cable Preamp  Aux APos Thos .
Freg Level Line Limit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Presmp  Awx APos TRos
- Freq level Line Limit Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m  dB BV dBm B B dB m  deg - _
1 437408 53.98 74.80 -20.82 71.36 34.63 10.34 6235 .00 180 185 PEAK Mz dwu/ndBv/m A8 dBW dBm BB dB A8 o deg
1 437408 43.30 54.08 -10.70 60.68 34.63 10.34 6235 .00 100 183 AVERAGE 1457400 4479 74.80 -29.21 6217 34.63 10.34 6235 0.00 ---  --- PEAC
3 73100 4170 7400 -32.30 57.64 35.80 1078 6452 0.0 - --- PEAK 1 73108 42.50 74.88 315 S5.44 35.88 1278 6452 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS960K
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27
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO09_2452MHz
ANT SISO
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B FCGPART 15C B FCCPART 15C
50 1 50
49 ettt 48
Peak
325 35
163 163
i 1%, 1362, 238, . 40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 132846 59.75 74.00 -14.25 5143 32.21 7.07 36.96 6.0 341 B PEAK 1 245000 108,14 74.00 3414 98.87 2.2 7.7 36.92 6.0 34l 0 Pezk
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 !
813 813
650 50
FCC PART A5C (AVG) FCCPARTA5C (AVG)
48 1 448
Av
g 325 35
163 163
i 1% 1362, 238, . 40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 133431 39.64 54.00 -14.36 3129 2.4 7.07 36.96 6.0 341 B AVERAGE 1 M5.00 97.86 ---nev -enee- B8.61 2.9 7.7 3692 6.00 34 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C49 of C55
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Pol. Horizontal Fundamental

Lol

134

PPV PETY |
il
4 ¥
MMMMWM

" iy, FCC PART15C
I
0 m
489
Peak Blank

125
183

440 U5 A, U6, 488, 0

Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 4451 69.10 7400 -478 59.59 318 7.3 668 6.0 M1 BPEN

Lol

134

™. | FCCPART15C (Ave)
I S
et
Avg Blank

325

163

40 50, 2464, 16, 2488, 200

Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 485.84 49.47 5400 -4.53 39.83 3519 7.3 3688 600 341 0 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C50 of C55
TEL : +86-512-57900158
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27
Mode Band Edge - L

2400-2483.5_802.11ax HE40_CHO09_2452MHz

ANT
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
B FCCPART 15C B FCCPART15C
50 a0
1
JLT - " - VSRR 485
Peak
125 125
163 163
i 3. 2162 2388, M, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1370.84 50.29 74.00 -13.71 4175 3238 703 36.97 6.0 304 266 PEAK 1 245000 101,18 ---svv -enee- 91.85 3.9 7.7 36.92 6.00 304 266 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
134 134
i1 i i
i3 i3
50 ]
FCCPART 15 (AvG) FCCPART15C (AVG)
N 4&8\}’_"__’_),_)\’4\&—“—”} Lw
1
Av
g 125 125
163 163
i 3. 2162 2388, 4, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Over Read Ant CablePreamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5774 3811 5400 -15.89 19.54 3240 7.4 3697 600 304 266 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 245200 90.08 ------ ----- 0.8 3.5 7.7 3692 6.00 304 266 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS960K
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Pol. Vertical Fundamental

Lol

134

915 0 'meuww

Ly FCC PART 150

"

Peak Blank

U4 5 164, 6. 8. 10
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2pd16 58.84 74.00-15.16 49.22 317 7.3 3688 6.00 304 266 PEAK

Lol

134

K FCC PART15C AVG)
488
S
Avg N Blank
35
163
U4 5L 4, U6, 488, 50
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 2483.50 40.80 54.00 -13.20 3118 33.17 7.3 36.88 6.00 304 266 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C52 of C55
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Pol. Horizontal Vertical
117Level(dﬂu‘mn] 11?Level(d&|‘ﬂm)
1024 1024
078 I8
FCCPART 15C FCC PART15C
43} 134
55 FOC PART 155 (AVG) 3 FCC PART 155 (V6]
1 1 ) s
B9 Apmipimmay B bt i it ot
Peak g
03 LK
Avg
14§ 141
3000 6000, 9000. 1 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MlHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mol B W B & B & o g Mol B W B & B & o g
1 4%04.00 4693 74.00 -20.07 6431 3459 10.37 6234 0.00 -~ --- PEAK 1490400 45.44 74.00 -20.56 6280 34.59 10.37 6234 0.00 -~  --- PEAC
1 73608 42.35 74.08 -31.65 55.29 35.80 1284 6458 8.0 - --- PEAK 173608 43.27 74.80 -38.73 59.21 35.88 1284 6458 8.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : C53 of C55
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FCC RF Test Report
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Pol. Horizontal Vertical
- Level {dBuvim) onLevel (dBuVim)
700 700
60.0 60.0)
FCCPART 15¢| FCCPART 15C
500 500 |
o
00— . 100—
3 6 | 4 g
n 2 St
e } Mw ! - 00 [ r——— o
200 | MW 200 . | MW
| e ] Dt
Peak = 109 100
<L i
-10.0} 100
730 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000 -
Frequency (MHz) 30 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos L.
Freq Level Limit Line Level Factor Loss Factor Remark Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuv/m dB dBuv/m  dBuv  dB/m dB dB cm deg S
MHz dBuV/m dB dBuv/m  dBuv  dB/m dB dB a  deg
1 30.97 22.23 -17.77 40.08 29.56 24.93 @.76 32.96 --- --- Peak
2 125.86 28.32 -15.18 43.58 41.75 17.65 1l.66 32.74 - --- Peak 1 3@.8@ 27.43 -12.57 48.80 34.86 25.56 @.76 32.95 --- --- Peak
3 197.81 33.41 -18.89 43.5¢ 49.25 14.95 2.88 32.87 --- --- Peak 2 125.86 29.98 -13.52 43.50 43.41 17.65 1.86 32.74 --- --- Peak
4 375.32 35.94 -18.06 46.00 45.21 21.81 2.88 33.16 - --- Peak 3 197.81 29.29 -14.21 43.56 45.13 14.95 2.88 32.87 --- --- Peak
5 593.57 42.74 -3.26 46.848 46.49 26.23 3.58 33.56 288 261 Peak 4 375.32 38.57 -15.43 46.80 39.34 21.81 2.88 33.16 - --- Peak
6 990.3@ 32.38 -21.62 54.80 28.42 38.78 4.67 31.41 --- --- Peak 5 593.57 39.1¢ -6.90 46.80 42.35 26.23 3.58 33.56 --- --- Peak
6 982.54 31.85 -22.15 54.8@ 27.12 31.58 4.65 31.51 --- --- Peak
Sporton International Inc. (Kunshan) Page Number : C54 of C55
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Pol. Horizontal Vertical
mmﬂ(ﬂmﬂﬂ] 1 Level [dBuVim)
1134 34
W.E W.r
K i FOMRTIEC
FCC PART 1€
T Biff
Peak [l il
FCC PARTIAC (AVG)
Avg F(‘.CPARHSC{JJ\;'% | =
48 4l T
WWWWMWMWMWAMWWWMW el b Aty ettty g
125 b2
163 183
18000 10400, 20800, 2000, 23600, 25000 18000 10400, 20800, 2200, 23600, 25000
Frequency (MHz) Frequency (MHz)
Sporton International Inc. (Kunshan) Page Number : C55 of C55
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SPORTON LAB.

e% FCC RF Test Report

Re

port No. : FR351903C

Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11b 88.99 8.435 0.119 0.12KHz
802.11¢g 58.08 1.406 0.711 0.75KHz

802.11ax HE20 78.83 3.884 0.257 0.27KHz
802.11ax HE40 79.29 3.884 0.257 0.27KHz
802.11b
Spectrum [%]
Ref Level 40.60 dem Offset 15.60 dB & RBW 10 MHz
o Att 35 dB @ SWT 40ms  VBW 10 MHz
SGL
@ 1Pk Max
. D2 D3 D3[1] 0.01 dB
2 £ 9 783TITS
30 dém 1[1] 33.62 dBm
20 dém 4.4493 ms
10 dBm
0 dBm
-10 dBm
20 dem— = =
-30 dBm.
-40 dBm:
-50 dBm:
CF 2.412 GHz 691 pts 4.0 ms/
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 4.4493 ms 33.62 dBém
D2 M1 1 8.4348 ms 0.02 de
D3 M1 1 9.4783 ms 0.01 de
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802.11g

Spectrum T

Ref Level 36.80 dBm Offset 16.80 dB & RBW 10 MHz

fo Att 20 de » SWT 10 ms YBW 10 MHz
SGL

@ 1Pk Max

D3[1] 0.00 dB|

30 dBm i 2.4203 ms

. dﬂhq',?kuwww‘ WM FI\W‘IM [‘W”‘""“"‘”"‘“h“.‘n dBm
h

637.7 ps

10 der|

0 dbm

-10 dBm

-20 dBm
Proahig

ol bl gtk Liske e

-30 dém

-40 dBm

-50 dBm

-50 dBm
CF 2.412 GHz
Marker

Type | Ref | Tre | X-value | Y-value |

M1 1 637.7 ps 21.51 dBm
D2, M1 1 1.4052 ms 4.02 dB
D3 M1 1 2.4202 ms 0.00 dB

691 pts

1.0 ms/

Function | Function Result |

il T Resdy | LLLLLLLLD WG

802.11ax HE20

Spectrum 2 ® T

Ref Level 40.60 dBm Offset 15.60 dB & RBW 10 MHz

|& Att 35de @ SWT 20 ms @ VBW 10 MHz
SGL

@ 1Pk Max

B 5 D3[1] 2.84 dB,
w‘;\;wm Mnrsatnd tmompipircssnt B Dt i ftssmmng | e L L P P ey
30 dém

M1j1] 30.15 dBm
2.4638 ms
20 dBm

10 deém

0 dBm

-10 dBrm|

20 dB s ] [

-30 dem

-40 dem

-50 dBm

CF 2.412 GHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function |
M1 1 2.4638 ms 30.15 dBm
D2 M1 1 3.8841 ms 1.63 dB
D3 M1 1 4.9275 ms 2.84 dB

691 pts 2.0 ms/

Function Result |
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Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS960K

Page Number : D2 of D3



sromron s, CC RF Test Report Report No. : FR351903C

802.11ax HE40

Spectrum 2 ®

o
A
Ref Level 40.60 dBm Offset 15.60 dB & RBW 10 MHz

fo Att 3C dE @« SWT 20 ms & VBW 10 MHz
SGL

@ 1Pk Max

D3a[1] 0.56 dB
et | e il fan Ay B pinecth A by nga
m a g Of MIW 26.73 dBm

2.3768 ms

20 dBm

10 deém

0 dBm

-10 dBm

20 dent-dy

-30 dBm:

-40 dem

-50 dBm

CF 2.422 GHz

691 pts 2.0 ms/

Marker

Type | Ref | Tre | X-value | Y-value |  Function | Function Result |
M1 1 2.3768 ms 26.73 dém

D2 M1 1 3.8841 ms 2.51 de

D3 M1 1 4.8986 ms -0.56 dB

J{

—
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